APPENDIX C

Page 1 of 162

VALUATION REPORT

CITY OF NEOSHO WATER
AND WASTEWATER SYSTEMS
NEOSHO, MISSOURI

Prepared for:

Mr. Stephen Kadyk

MISSOURI AMERICAN WATER
Engineering Manager

Customer Development

727 Craig Road

St. Louis, Missouri 63141

Prepared by:

Mr. Edward W. Dinan, CRE, MAI

DINAN REAL ESTATE ADVISORS, INC.
2023 South Big Bend Boulevard

St. Louis, Missouri 63117

Ms. Elizabeth Goodman Schneider, ASA
GOODMAN APPRAISAL CONSULTANTS, LLC
6260 S. Lake Drive, #718

Cudahy, Wisconsin 53110

Mr. Joseph E. Batis, MAI, AlI-GRS, ASA
UTILITY VALUATION EXPERTS, INC.
313 N. Chicago Street, Suite 101

Joliet, lllinois 60432




APPENDIX C

DINAN REAL ESTATE ADVISORS, INC.
2023 South Big Bend Boulevard
[...]
would require further analysis to arrive at a market estimate of value.




—

ENGINEER’S REPORT
FOR THE
CITY OF NEOSHO, MISSOURI
WATER AND WASTEWATER SYSTEMS
FOR
GOODMAN APPRAISAL CONSULTANTS, LLC

EFFECTIVE DATE: SEPTEMBER 23, 2024

DATE OF REPORT: NOVEMBER 18, 2024
REVISED REPORT: DECEMBER 16, 2024
REVISED REPORT #2: MARCH 5, 2025

HC PROJECT #: 24032.00

PREPARED BY: HARTMAN CONSULTANTS, LLC

1580 BRYAN AVENUE
WINTER PARK, FLORIDA 32789

WITH ASSISTANCE FROM: CITY OF NEOSHO, MISSOURI




APPENDIX C
MAWC/City of Neosho
Page 92 of 162

Hartman Consultants, LLC

www.hartmanconsultant.com
HC #24032.00
March 5, 2025
Mrs. Elizabeth Goodman Schneider, ASA
Goodman Appraisal Consultants, LLC
6260 S. Lake Drive, Unit #718
Cudahy, WI 53110

goodmanappraisal@gmail.com

RE: 2nd Revised Engineer’s Report
City of Neosho, Missouri Water and Wastewater Systems

Dear Mrs. Goodman Schneider:
This letter is Hartman Consultants, LLC (HC) Engineers Reportregarding the City of Neosho

Water and Wastewater Systems. The intended users are Goodman Appraisal Consultants,
LLC (GAC), the City of Neosho, Joe Batis, Ed Dinan, and Missouri American Water Company.

1.0 BACKGROUND

The City of Neosho is willing to sell its Water and Wastewater Systems, and the Missouri
American Water Company (MOAW) is willing to purchase them. The transaction is an “as-
is and where-is” type, without guarantees or warranties. All other standard terms and
conditions apply. This is a complete transaction, including all property interests of all
kinds, as well as all tangible and intangible types of property.

The City and MOAW will implement an Asset Purchase Agreement where the payment will
be lesser than MOAW's offer, or the determination jointly arrived at by the three (3)
independentappraisers. This Engineer’s Reportis a supporting document for the three (3)
independent appraisers' consideration.

This Report does not include:

e The Fee Simple Land Value

e The Exclusive Easement Land Value

Certain adjustments, findings, and determinations associated with an appraiser's
Cost Approach

The Income Approach

The Market Approach

The reconciliation of appraisal approaches to the opinion of fair market value
Other appraisal considerations or determinations

1580 Bryan Avenue * Winter Park, FL 32789
Tel. 407-341-0970 « Fax 407-909-9882 « gerry@hartmanconsultant.com



APPENDIX C
MAWC/City of Neosho
Page 93 of 162

2.0 NEOSHO - GENERAL

Neosho is a community of approximately 12,600 residents in Newton County, Missouri.
The City is the county seat and is located about 20 miles south of Joplin. The elevation
ranges from 980 feet to 1,290 feet, resulting in a 310-foot elevation difference that has
necessitated two (2) pressure zones in the water system. In 2015, the water loss was over
60%; however, the City believes that its efforts have since reduced this loss, though it is too
early to determine the extent of the reduction.

Both the Crowder Wastewater Treatment Plant (WWTP) and the Shoal Creek WWTP have
rated capacities of 3 million gallons per day (MGD) each. The Crowder WWTP experiences
more significant inflow and infiltration (I/I), with a 5.6 peaking factor based on the
2023/2024 average daily flow (ADF) of 900,000 gallons per day (GPD). In contrast, Shoal
Creek has a peaking factor of 2.3 based on the 2023/2024 ADF of 2,400,000 GPD. The
Crowder effluent is pumped from the WWTP to the Shoal Creek WWTP for the UV
disinfection process before blending and discharging for additional treatment if needed.
There is also flexibility in polishing the Crowder effluent at the Shoal Creek WWTP.

Crowder is a basic secondary trickling filter WWTP, which has a lower treatment level than
the Shoal Creek closed-loop reactor WWTP.

This area features Karst geology, where leaks simply percolate and cracks in the sewers
allow groundwater or stormwater to flow into the collection system.

Since approximately 73% of the potable water comes from Shoal Creek and 27% from
existing groundwater wells (in a Karst geology), there are concerns regarding surface
watershed management, regulation, and pollution impact zones (groundwater capture) for
induced flows to the wells are a need that may be deficient.

3.0 APPARENT DEFICIENCIES

3.1 WATER

o Excessive Water Loss

- 2020 at 65.8%
- Currentis Less
- More substantial in the high-pressure zone

e Galvanized Pipe and Asbestos Cement Pipe both minor lengths yet need
replacement.

e Surface Water Treatment Plant - While improvements have been made, much of
the WTP is beyond its average service life.

e Distribution Piping - Much cast iron is very old and assumed to be in poor
condition, as indicated by water loss. Due to Karst's geology, leaks are not
readily apparent.

e Need for more aggressive watershed (for Shoal Creek) management

Engineer’'s Report/Neosho W&WW Page - 2
HC #24032.00



APPENDIX C
MAWC/City of Neosho
Page 94 of 162

e Ongoing and needed major water pipeline replacement program. Major future
improvements are anticipated.
e Annual water audits are needed in the future.

3.2  WASTEWATER

e Crowder Collection Area - Excessive inflow and infiltration

¢ Anongoing slip-lining and pipe replacement program is underway. Major future
improvements are needed.

e The Crowder trickling filter WWTP does not and will not meet future effluent
discharge quality standards.

e The Shoal Creek WWTP is undergoing improvements. We assume that these
improvements will be completed prior to transfer.

e The wastewater effluent permit has lapsed (2022), and the renewal permit has
yet to be issued (2024).

4.0 DESCRIPTION OF EXISTING FACILITIES

Table 1 presents the Water Treatment and Storage Facilities.
Table 2 presents the Water Main Inventory.
Table 3 presents the Wastewater Facilities Summary.

Following Table 3, you will find AM Figures 3-2 and 3-3, which present the site plans for
the Crowder and Shoal Creek WWTPs.

Engineer’'s Report/Neosho W&WW Page - 3
HC #24032.00



TABLE 1

APPENDIX C
MAWC/City of Neosho
Page 95 of 162

CITY OF NEOSHO, MISSOURI
WATER TREATMENT AND STORAGE FACILITIES
(SOURCES: CITY OF NEOSHO CONTRACT OPERATIONS AND THE CITY)

1) Neosho Surface Water Treatment Plant

¢ Intake on Shoal Creek and Raw Water Pumping Station

e 24-inch Raw Water Transmission

e Surface Water Treatment Plant
(Kentucky Road WTP)

2) Water Storage

Standpipe Baxter Tank (GSR)

Crowder Reservoir (GSR)

Crowder Camp Elevated Storage Tank #1
Crowder Camp Elevated Storage Tank #2
Dewey and Finney Storage Tank

Total System -

3) Major Transmission

Crowder P.S. 20-inch Pipeline -

27,984

- 1,900 Linear Feet
- 3,000,000 AADF

- 1,690,000 Gallons
- 2,000,000 Gallons
- 400,000 Gallons
- 400,000 Gallons
- 450,000 Gallons
Total GSR - 3,690,000 Gallons
Total EST - 1,250,000 Gallons
4,940,000 Gallons

Linear Feet

Kentucky WTP 20-inch Transmission - 976 Linear Feet
4) Wells
Casing Pump
Depth Dia. Depth Motor Yield
Kentucky WTP 1,247 10-inch 405 - 265 GPM
1944-Wheeler Well 1,195 13-inch 368 125 550 GPM
Pet Milk Inactive
5) Sources Used
Shoal Creek - 73%
Wells - 27%
6) Average Daily Flow
Average Daily Flow - 3.52 MGD
Billed Flow - 125 MGD
Engineer’'s Report/Neosho W&WW Page - 4

HC #24032.00



TABLE 2

APPENDIX C
MAWC/City of Neosho
Page 96 of 162

CITY OF NEOSHO, MISSOURI WATER MAIN INVENTORY
(SOURCES: CITY OF NEOSHO, GIS)

Size Material Length (LF)
1-inch Copper, Other 457
1 1/2-inch Galvanized 352
2-inch Galvanized, PVC, CI 5,464
3-inch PVC 16
4-inch CI, DI, PVC, C900 81,441 + 7,062 + 960 = 89,463
6-inch €200, C900, CI, PVC, Transit 135,079 + 11,716 = 146,795
8-inch DI, CI, PVC, C200, C900 285,510 + 24,758 = 310,268
10-inch CI, DI 21,637
12-inch CI, PVC, C200, DI, Poly DD 127,592
16-inch CI, DI, C900 23,612
20-inch CI, Cast Iron 28,960
Grand Total 754,613 LF
Unknown 43,534 Assume 4-inch to 8-inch 4-inch = 7,062 LF
6-inch = 11,716 LF
8-inch = 24,758 LF

Blank Assume All 4-inch 960 LF
Customers 5,783
Hydrants Total 848

Active and Functioning 771

Engineer’'s Report/Neosho W&WW
HC #24032.00

Page - 5



APPENDIX C
MAWC/City of Neosho
Page 97 of 162

TABLE 3
CITY OF NEOSHO, MISSOURI
WASTEWATER FACILITIES SUMMARY

Description

8-inch Gravity Sewers
10-inch Gravity Sewers
12-inch Gravity Sewers
15-inch Gravity Sewers
18-inch Gravity Sewers
24-inch Gravity Sewers
30-inch Gravity Sewers
36-inch Gravity Sewers
48-inch Gravity Sewers

10-inch Force Mains
Existing 10-inch Force Mains From Buffalo Creek
Lift Station To Radio Rd. and Howard Bush Dr. and
Internal Systems

Crowder To WWTP

16-inch Force Mains

Pump/Lift Stations

Crowder WWTP
Shoal Creek WWTP
Services

Manholes

Flow Equalization
Crowder
Shoal Creek

Crowder P.S. - Two at 50 HP V.T.'s Each
16-inch Force Main is Approximately

Flow Equalization Basins for Shoal Creek WWTP
Capacity

Flow Equalization Basins for Crowder WWTP
Capacity

Engineer’'s Report/Neosho W&WW
HC #24032.00

Extent/Capacity
453,024 - Linear Feet
34,400 - Linear Feet
11,900 - Linear Feet
40,900 - Linear Feet
4,400 - Linear Feet
4,400 - Linear Feet
4,400 - Linear Feet
14,000 - Linear Feet
9,300 - Linear Feet
9,900 - Linear Feet

Crowder, Jay Dr., Buffalo Creek, and
South Hwy 69

37,500 - Linear Feet
4
3.0 MGD AADF - Fixed Film
3.0 MGD AADF - CLR Mixed Liquor

Estimated Approx. 5,700
Estimated Approx. 1,123

6,000,000 - Gallons
12,100,000 - Gallons
1,500 GPM - 97 FT TDH

30,100 Linear Feet to Shoal Creek

12.1 MG with Two (2) 40 HP Pumps at 5.79 MGD

at42 FT TDH

5.9 and 0.1 MG

Page - 6



APPENDIX C
MAWC/City of Neosho
Page 98 of 162

OUTFALL #002 FLOW

EQUALIZATION

- - RADIO ROAD
INTERNAL ~—CROWDER ‘

MONITORING “. ¥ LIFT STATION
POINT P2 St

FINAL CLARIFIERS—== -

RECIRCULATION '
TANK /BUILDING
TRICKLING FILTERS=Z— o ! _
[SPLITTER BOX- RN =
-
PRIMARY CLARIFIERS— Q ,
i :T&, X rt

a0

D o
y/

P

v

s

SLUDGE DRYING BED AP o N |
’ INTERNAL
PRE—AERATION BASINS=—" ~  MONITORING

POINT #P1-]

| PRIMARY AEROBIC [}
SLUDGE DIGESTERS

FLOW
EQUALIZATION
BASIN

£

FIGURE 3-2. CROWDER WWTP EXISTING FACILITIES NEOSHO, MISSOURI
SHOAL CREEK WWTP EVALUATION MAY 2024
n ALLGEIER, MARTIN and ASSOCIATES, INC

CONSULTING ENGINFERS and SURVEYORS
7231 EAST 24th STREET JOPLIN, MISSOURI 64804 (417) 680 - 7200




APPENDIX C
MAWC/City of Neosho
Page 99 of 162

J— OXIDATION

' DITCHES
OUTFALL #001 {T 3 |

CLARIFIER FLOW k
INTERNAL SPLITTER BOX
MONITORING

POINT #ip3 0 T . ~SECONDARY | z
AERATED SLUDGE -/ / CLARFIERS t

HOLDING BASINS  ULTRAVIOLET 508 2 INTERNAL

£ 3~3 SC WWTP.OWG

“ DISINFECTION=—= " /// __—  MONITORING
INTERNAL - SV POINT #P4

MONITORING | == ~ T INFLUENT STRUCTURE |

& BAR SCREEN

BUILDING — | -,»-\:,,-' S—RAW SEWAGE
RAS/WAS PUMP s \  PUMPING STRUCTURE

STATION—

AEROBIC SLUDGE
DIGESTER

—DIVERSION
SPLITTER MANHOLE

~ /' _—PEAKFLOW
, i o |~ PUMPS&
£ ‘Sl VA MECHANICAL
o BAR SCREEN
R _ TR o ST T 3
FIGURE 3-3. SHOAL CREEK WWTP EXISTING FACILITIES NEOSHO, MISSOURI
SHOAL CREEK WWTP EVALUATION MAY 2024

cl ALLGEIER, MARTIN and ASSOCIATES, INGC

CONSULTING ENGINEERS and SURVEYORS
7231 EAST 24th STREET JOPLIN, MISSOURI 64804 (417) 680 - 7200




APPENDIX C
MAWC/City of Neosho
Page 100 of 162

o

\
1 »
.

&
J

Vg 3o

Legend
Existing Water Lines by Material

PVC

Cast 'ron

Cucsie lron

Copper

Galvanized Pipe

Transite

Unknown

————— Other WATER MAIN

PIPE % OF

% OF

DIAMETER LENGTH(ft} ZONE SYSTEM

A M

Aligeier, Martin and Asscciates, Ing
Consulling Englneers and Surveyors
7231 £ Z4th Street Jopin, Mo. §4504

TRANSMISSION MAINS
[ 364 1.9) 0.0
CASTIRON 2,638 96,8 4.0
ZONETOTAL 20,002 100, 4.0

CAMP CROW DER ZONE
PV 251,002 69.7) 33.6
CASTIRON 87,790 24.3] 1.7
DUCTILE 'ROK 15,026 4.2 2.
UNKNDWN | 6 905 1.9 09
ZONETOTAL [ 381,713 1000 483

CITY-UPPER ZONE

PVC 54,206 41.0) 12.6
CAST IRDN 104,501 45.4 13.9)
DUCTILE IRON 18,770 8.2 2.5
TRANSITE 285 0.1 0.0
GALVANIZED 415 0.2 01
COPPER 285 0.1 0.0
UNKNOWN 11,537 5.0) 1.5
ZONE TOTAL 230,008 100,01 30.7

CITY-DOWNTOWN ZONE
PVC 2,80 18.7 3.2
CAST IRON 91,438 716 12.2]
DUCTILE IRON 10,270 8.0 14
GALVANIZED %5 0.0/ 0.0
UNKNDWN 2,150 1.7 0.3
ZONE TOTAL 127.787 | 100.0] 17.0
TOTAL 743,510 100.0

Existing Distribution System Pipe Materials
Exhibit 3




APPENDIX C

MAWC/City of Neosho
Page 101 of 162

i Legend

= = Exisling Pressure Boundary

cmy- ) y B
!."RUEPSZEURRE' X Unk R
BAXTER ST nKnown &
STANDPIPE & PUMP STATI(;L | ZONES ﬁ%&%%‘é’??%ﬁ? 1
A : ‘e
S 0
—s =t YA/BRLER ST WIRL 112% TRANSMISSION MAINS
( s [_F —— ] % 0" 1,043 35 o1
' - TRANSMISSION MAIN ‘ 20° 28.954 $6.5 3.0
CAMP CROWDER ' o : e ZONE TOTAL 30.002]  100.0 4.0
PRESSURE ZONE | . g e CAMP CROWDER ZCNE
\ I e J DEWEY-FINNEY UNANOVIN 42,781 1.8 57
¢ I C WATER TOWER & WELL 6 2 168 o] oo
o : - 3 16 00 [
. | 4 4292 1.2 .6
* v 10% 5 37,792 104 50|
% i 8' 152,937 423 204
\ 10" 3 0.0 0.0
\ — 160 12 99,687 276 13.3
‘ _ 16" 23,636 65 32
\ — e 20 381 0.1 01
b ZONETOTAL [ 361713  100.0] 483
CITY-UPPER ZONE
——e UNKNOWN 32203 14.0 a3
| CAMP CROWDER - ] = L
: AMP CROW T
| PRESSURE ZONE ;,1’2 3232 gg 3‘3
o ; ¢ ]
! \LTRANSMrSSION MAIN . 4 38,532 15.8 51
’ 6 55,811 243, 74
i o 8’ 66,499 234 8.9
10° 8536 37 11
| CAMP CROWDER RESERVOIR -
S i & PUMP STATION 12 2607] 1200 87
‘ ‘ ; ZONETOTAL|  230008| 1000, 307
§ ] { g CITY-DOWNTOWN ZONE
i ' UNKNOWN 4,459 35 06
f :E;—‘ T 172 0.1 0.0
f t NORTH CAMP CROWDER z - o ]
! ' T 32570 255 43
i CHRER RN LD 5 4890 w4l a0l
f i \ SOUTH CAMP CROWDER g 31,91 20 43
' 10" 12882 104 1.7
1 WATER TOWER
ZOMETOTAL 127,787 100.0/ 17.0
4 TOTAL 743,510 100
Existing Water System

A M

Allgeler, Martin and Asscciates, Inc.
Cenzulting Englneers and Surveyors
7231 E. 24m Sveet Jopin, Mo 64804

Exhibit 2




APPENDIX C
MAWC/City of Neosho
Page 102 of 162

5.0 SUMMARY OF MAJOR CAPITAL INVESTMENTS

The City of Neosho has made significant upgrades and improvements. Excluding
maintenance, minor capital from rates (less than $50,000 per project), typical renewals and
replacements, as well as major maintenance; the City has averaged approximately $1
million per year or more in capital improvements.

Table 4 presents the improvements documented in the City Clerk's records. HC has
estimated certain improvements for which records were not yet available.

Engineer’'s Report/Neosho W&WW Page - 11
HC #24032.00



TABLE 4
CITY OF NEOSHO, MISSOURI
RECENT MAJOR CAPITAL INVESTMENTS

WATER

1)

Rocky ramp at Dam (2022 Ave.)
Original 1941 - Estimate $250,000

2) Water Loss Program (2022-2024)
Estimated at $450,000
3) Water System Improvements - 2013 - Rosetta Construction, LLC
$2,030,199  6-inch - 130 LF
8-inch - 15,562 LF
12-inch - 1,611 LF
4) TCE Contamination - 1996-1998
Private Wells Off-line Connected to Central System
8-inch - 67,260 LF
12-inch - 27,480 LF
200 Services - Estimated at $7,150,000
5) Kodiak Rd. Water Transmission - 2012
16-inch Water Main - 14,000 LF - $851,337
Rosetta Construction
6) WTP and HSPS - 2011-2013
$4,508,899 - Ross Construction
WTP Improvements, Upgrade Process, HSPS
WASTEWATER
1) Sewer System Rehab Program - (2010-2011)
$1,047,665 - 8-inch 0f 19,390 LF
Insuform Type Liner - 10-inch of 3,700 LF
12-inch of 3,700 LF
15-inch of 3,500 LF
2) Peak Flow Equalization Shoal Creek - (1/25/2010 to 12/2013)
48-inch - $3,666,316
Engineer’'s Report/Neosho W&WW Page - 12

HC #24032.00

APPENDIX C
MAWC/City of Neosho
Page 103 of 162



APPENDIX C
MAWC/City of Neosho
Page 104 of 162

TABLE 4 (CONT.)
CITY OF NEOSHO, MISSOURI
RECENT MAJOR CAPITAL INVESTMENTS

3) Jay Street - (2004)
Estimated at $1,500,000
15-inch + 18 MH’s = 4,900 LF
12-inch + 11 MH’s = 4,600 LF
8-inch + 6 MH’s = 2,000 LF
6-inch FM = 3,278 LF
Pump Station - 800 GPM

4)  School North Connection Interceptor (2009-2011)
$1,346,469
8-inch - 800 LF
24-inch - 2,700 LF
30-inch - 2,400 LF
36-inch - 1,000 LF

5) EastInterceptor - $2,216,500
36-inch - Approx. 13,000 LF

6) 1986 Construction of Shoal Creek Oxidation Ditch - $2,190,000

7) Modifications to Oxidation Ditches 2010 EST
Archer - $387,100

8) Peak Flow, Equalization Basin and Pump Station
Estimated at $1,000,000

9) Oak Ridge Sanitary Extension - 2015
1,200 LF 8-inch - Estimated at $55,000

10) Wet Interceptor - 18-inch - Estimate 2012
Archer - $548,100 Approx. 6,800 LF